
 

  
 
 

Woodridge 
Lake Sewer 
District 
Goshen, CT 

 
 
Preliminary 
Engineering 
Report for 
USDA-RD 
Funding 
Application 
 
Regional 
Wastewater 
Management 
Project 
 

 

Issued 
November 2019 
Revised  

December 6, 2019  

March 25, 2020 

DPC Engineering, LLC 
22 Northfield Road, 

Longmeadow, MA  01106 
P: 413-567-6310 F: 413-451-1030 

www.DPCengineering.com 
 

…progressive solutions for municipal infrastructure 



 
 
 

Woodridge Lake Sewer District Page 1 of 45 USDA RD Application 
March 25, 2020  Preliminary Engineering Report 

PRELIMINARY ENGINEERING REPORT 
REGIONAL WASTEWATER MANAGEMENT PROJECT 
WOODRIDGE LAKE SEWER DISTRICT (GOSHEN, CT) 

ISSUED NOVEMBER 2019, REVISED ON DECEMBER 6, 2019 & MARCH 25, 2020 
[...]
ton

Lin
ton

Birden
Birden

Chestnut
Chestnut

Pumping Station
Pumping Station

Wr
igh

t
Wr

igh
t

Hodges Hill
Hodges Hill

Wheeler
Wheeler

Dog PondDog Pond

Starview
Starview

Thompson
Thompson

Oakbrook
Oakbrook

Ca
nte

rb
ur

y
Ca

nte
rb

ur
y

We
stl

ed
ge

We
stl

ed
ge

Mill
Mill

Park
Park

Bruno
Bruno

Cornwall
Cornwall

Workman
Workman

Reservoir

Reservoir

Wimbledon Gate North
Wimbledon Gate North

Maplewood
Maplewood

Bu
efo

rd
Bu

efo
rd

Iowa
Iowa

BreguetBreguet

ElmElm

Notting Hill Gate

Notting Hill Gate

McDonald
McDonald

Ridge
Ridge

Ho
me

ste
ad

Ho
me

ste
ad

Dre
sd

en
Dre

sd
en

Colorado
Colorado

Holley
Holley

Rockwall
Rockwall

WestoverWestover

Center
Center

GreenfieldGreenfield

Toll Gate
Toll Gate

Apley
Apley Stillwater

Stillwater

River
River

Nelson
Nelson

Baron
Baron

Smith
Smith

Lawrence

Lawrence

Deer RunDeer Run

LucasLucas

Four WindsFour Winds

BigosBigos

Marshepaug
Marshepaug

Ivy Mountain

Ivy Mountain

Beech Hill
Beech Hill

OrchardOrchard

Lynn Hgts
Lynn Hgts

Be
xle

y
Be

xle
y

Wynwood

Wynwood

Elementary
Elementary

Falcon Ridge
Falcon Ridge

Benjamin
Benjamin

Cra
ig

Cra
ig

KimberlyKimberly

DeweyDewey

Birchwood
Birchwood

HoerleHoerle

Su
ns

et
Su

ns
et

Dwyer
Dwyer

Litchfield Town Farm
Litchfield Town Farm

CrystalCrystal

Su
ns

et 
Ri

dg
e

Su
ns

et 
Ri

dg
e

Torrin
gton

Torrin
gton

Br
as

s M
ill 

Da
m

Br
as

s M
ill 

Da
m

East
East

Norfolk
Norfolk

Weed
Weed

Goshen
Goshen

Mill
Mill

±

Legend
êÚ Proposed Pump Station

a Regional Alternative 1

êÚ Existing Pump Station

Existing Gravity Sewer

Exitsting Force Main
WLSD Sewer Service Area

Parcel

Woodridge Lake Sewer District

DPC Engineering, LLC
DRAWN BY: JR

DATE: April 23, 2016
JOB NO: WLSD

0 2,400 4,800 7,2001,200
Feet

Figure 5
Regional Alternative 1:
WLSD WPCF to Torrington 
Sewer System

Service Layer Credits: Source: Esri, DigitalGlobe, GeoEye, Earthstar
Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS

Goshen/Torrington
Town Line



a

a

a

a

a

aa

a

a

a
a

a
a

a
a

a

a
a

a

a
a

aaa
a a a

a a
a

a
a

a

a

a

a aa
a

a

a
a

a
a

a

a

a
a

a

a
a

a
a

a
a

a
a

aa

a

a

a

a

a

a

a

a
a

a

a

a

a

a

a

a

a

a

a

a

a

a

a
a

a

a

a

a

a

a

a

a

a

[Ú

×

WW
oooo

ddaallee CCtt

WWy ynn
wwoo

oodd CCtt

Dresden Ct E

Dresden Ct E

BBrruusshh HHii ll ll RRdd

B Be e
xxllee

yyCC
tt

LLuuccaass RRdd

Brush Hill RdBrush Hill Rd

MM aa rr ss hh ee pp aa uu gg RR dd BB rr yy nn mm oo oo rr CC tt

BBrryynnmmoooorr DDrr

BB ee aa rr SS ww aa mm pp RRdd

PPaa
xxttoonn CCtt

BBaarree HHii ll ll RRdd EE aa ss tt SS tt SS

SShh
eerrbb

rrooookk DDrr
DDrr

eess
ddee

nn CC
iirr

WW ee ll ll ssffoo rrdd DDrr

Town Hill Rd
Town Hill Rd

CC rr oo ss ss mm aa nn
RR dd

Weed Rd
Weed Rd

PP uu mm pp ii nn gg SS tt aa tt ii oo nn RR dd

Ives Rd
Ives Rd

EE HHyyee rrddaa ll ee DDrr

EE HH yy ee rr dd aa ll ee DDrr

MMii
llttoo

nn
RRdd

Milton Rd
Milton Rd

GG oo oo dd hh oo uu ss ee RR dd

GG oo oo dd hh oo uu ssee RRdd

SS ee hh ee rr rr TT hh oo ssss DD rr

PPrr
ooss

ppee

cctt MMoouunnttaaii
nn RRdd

DD uu cc kk PP oo nn dd RR dd

Mi
ll S

t
Mi

ll S
t

MMiikkee RRdd

BBrr oo ookkHH ii llllRRdd

Apple LnApple Ln

UUnn

DDrrww
aayy

Osborn LnOsborn Ln

Ongley RdOngley Rd

Seminole Cir
Seminole Cir

MM ii ll ll SS tt

WW
eess

ttoovveerr SStt

DDeemmiinngg RRdd

Tulip Dr
Tulip Dr

CCoo
mm

m m
oonn

ssDD
r r

West StWest St

Un Drway
Un Drway

WWeessttllee iigghh DD rr

WW ii ll ll iiss DDrr

MMiinneerrvvaa LLnn

Dudley RdDudley Rd

UUnn DDrrwwaa yy

Luzi Dr
Luzi Dr

SS cc hh aa ee ff ffee rr RRdd

St
ate

 H
wy

 20
9

St
ate

 H
wy

 20
9

OOlldd CCoonn
nn 22

55

SShhee llddoonn LLnn

Roosevelt Ave
Roosevelt Ave

SS pp ee nn cc ee rr SS tt

KKiill

rraavvoocckk DDrr

Westwood Ln
Westwood Ln

Brook Hill RdBrook Hill Rd

Un Drway

Un Drway

Donahue Rd
Donahue Rd

SShheellddoonn LLnn

RRoooosseevvee ll tt AA vv ee EE xx dd

Lennox Hill Rd
Lennox Hill Rd

White Hall Rd

White Hall Rd

SS hh ee aa rr SS hh oo pp RR dd

SShheeaarr SShhoopp RRdd

DDuuddll
eeyy

RRdd

CCa a
ssee

AAvvee

BBaa nn tt aa mm
TTee rr

HHiigghhllaa nndd AAvvee

N No o
rrffoo

llkk
RRdd

VVaann
WW

iinnkk
llee

RRdd

L Li i
t tc ch h

ffiiee
lldd

PPoo
nndd

ssRR
dd

Milton Rd
Milton Rd

UUnn
DDrrww

aayy

LLooookkiinngg GGllaa ssss HHiill ll RRdd

MMii ll ttoonn RRdd
SS ee hh ee rr rr -- TT hh oo ss ss DD rr

MMaappllee RRiiddggee

Gallows LnGallows Ln

WWooooddrruuffff SS tt

Vanderpoel Ave
Vanderpoel Ave

C Caa
rrrrii

aagg
ee

LLnn

HHaa
rrr ri i

s sR R
d d

D Doo
yyllee

RRdd

DDoonnaahhuuee RRdd EExxdd

Circle DrCircle Dr

BBrruusshh HHii ll ll RRdd

SSttooddddaa rrdd RRdd

BBuutttteerrnnuutt RRdd

OOlldd TTuurrnnppiikkee RRdd

SS LL aa kk ee SS tt

TTaa llmmaaddggee LLnn

OOlldd HHooll llooww RRdd

LL ii tt cc hh ff ii ee ll dd HH oo ll ll oo ww
DD rr

Meadow St
Meadow St

OOlldd MM oo uunntt TToomm RRdd

Prospect StProspect St

Constitution Way
Constitution Way

HH ii gg hh BB rr ii dd gg ee RR dd

PPll
uumm

bbHH
iillll

RRdd

FF oo xx CCrr oo ssssii nn gg LL nn

OOss
bboo

rrnn
RRdd

RR uu ss ss ee ll ll SS tt

North St
North St

SSaa
rrcckk

aa LLnn

PPoottaasshh RRdd

BBrr uu sshh HHii ll ll RRooaa dd NNoo 11

Baldwin Hill Rd
Baldwin Hill Rd

BBiissssee ll ll RRdd

Deming RdDeming Rd

Brooks RdBrooks Rd

WWee bbssttee rr RRdd

Knox RdKnox RdLewis RdLewis Rd

RRiippllee yy RRdd BBrruusshh HHii ll ll RRdd

West StWest St

WW
hhiitt

ee HHaa
llll RR

dd

SS aa ww

MMii ll ll RRdd

SSt t
a at t

e e
HHww

yy22
0099

BB aa nn tt aa mm
LL aa kk eeRRdd

Litwin RdLitwin Rd

NNeewwccoommbb RRdd

WW
MM oo rr rr ii ss RR dd

MMii ll ttoonn RRdd

Hemlock Hill Rd
Hemlock Hill Rd

HHuu tt cchh ii nn ssoo nn PP kk ww yy

OO ll dd MM ii dd dd ll ee SS tt

WW hhii tt ee ss WW oo oo dd RR dd

WWhhii ttee ss WWoooodd RRdd

Mattatuck Trl
Mattatuck Trl

PP rr oo ss pp ee cc tt MMoouunnttaa ii nn RR dd
HH ee aa dd qq uu aa rr tt ee rr ss RR dd

Headquarters Rd
Headquarters Rd

NN SShhoorree RRdd

N Shore R
d

N Shore R
d

NN
LL aa kk ee SS tt

NN LLaakkee SStt

CCaa tt hh oo ll ee RRdd

CCaa tt hh oo ll eeRRdd
CC aa tt hh oo ll ee RR dd

Norfolk Rd
Norfolk Rd

Norfolk Rd
Norfolk Rd

No
rfo

lk 
Rd

No
rfo

lk 
Rd

Goshen Rd

Goshen Rd

Goshen Rd
Goshen Rd

GG oo sshh ee nn RRdd

MMiillttoonn RRdd

Milton Rd
Milton Rd

MMii ll ttoonn RRdd

State Hwy 63
State Hwy 63

SS tt aa tt ee HH ww yy 66 33

SS tt aa tt ee HH ww yy 66 33

State Hwy 63
State Hwy 63

SS ttaa tt ee HHww yy 66 33

Maple St
Maple St

MM aa pp ll ee SS tt

MMaappllee SStt

Maple St
Maple St

MM aa pp ll ee SS tt

BBee aacchh SStt

Beach St
Beach St

BB ee aa cc hh SS tt

BB ee aa cc hh SS tt

Beach St
Beach St

BBaa
nnttaamm

RRdd

Bant
am

 Rd

Bant
am

 Rd

UUSS
HHww

yy 2200
22

UUSS HHww yy 220022

US Hwy 202
US Hwy 202

UUSS
HHww

yy 2200
22

UUSS
HHwwyy 220022

US Hwy 202
US Hwy 202

±

Service Layer Credits: Sources: Esri, HERE, Garmin,
Intermap, increment P Corp., GEBCO, USGS, FAO, NPS,
NRCAN, GeoBase, IGN, Kadaster NL, Ordnance Survey, Esri

Woodridge Lake Sewer District
Figure 6
Regional Alterative 2 & 3:
WLSD WPCF to Litchfield
Sewer System
DPC Engineering, LLC

DRAWN BY: GF

DATE: March 2020

JOB NO: WLSD

Legend
[Ú Pump Station

a Regional Alternative 2
a Regional Alternative 3
a Existing Gravity Sewer

× Water Pollution Control Facility

State Wellhead Protection Area
State Watershed Area
Parcel

0 1,500 3,000 4,500750
Feet

Plant Pump Station

WPCF

WPCF



BANTAM RIVER

APPROXIMATE FEMA

100-YR FLOOD ELEVATION
BANTAM RIVER

APPROXIM
ATE

EDGE OF RIVER

APPR
O

XIM
ATE

FLAG
G

ED
 W

ETLAN
D

S

DPC
DPC Engineering, LLC

November 2019USDA-RD: PER

FIGURE 7

LITCHFIELD
WATER POLLUTION
CONTROL FACILITY

EXISTING CONDITIONS PLAN 
SCALE: 1" = 50'



PROPOSED 70'Ø
SECONDARY

CLARIFIER

PROPOSED
RAS/WAS

PUMP
STATION

CLARIFIER
DBOX

PROPOSED 70'Ø
SECONDARY

CLARIFIER

BANTAM RIVER

APPROXIMATE FEMA

100-YR FLOOD ELEVATION
BANTAM RIVER

CONVERT EXISTING
CLARIFIERS TO POST

ANOXIC BASINS

APPROXIM
ATE

EDGE OF RIVER

SCREEN
BLDG

PRIMARY
CLARIFICATION
MODIFICATIONS

MODIFICATIONS TO
AERATION TANKS

ELECTRICAL / GENERATOR
MODIFICATIONS

APPR
O

XIM
ATE

FLAG
G

ED
 W

ETLAN
D

S

DPC
DPC Engineering, LLC

November 2019USDA-RD: PER

FIGURE 8

LITCHFIELD
WATER POLLUTION
CONTROL FACILITY

0.95 MGD CONCEPT PLAN
SCALE: 1" = 50'

AERATION BASIN UPGRADES

SECONDARY CLARIFICATION
UPGRADES

HEADWORKS UPGRADES

PRE ANOXIC UPGRADES

PRIMARY CLARIFICATION
UPGRADES

ELECTRICAL UPGRADES



Appendix A 
WLSD WPCF Permit



Oct 01 10 08:21a Jim Mersfelder 860 431 3606 p.2

STATE OF CONNECTICUT

DEPARTMENT OF ENVIRONMENTAL PROTECTION
STATE OFFICE BIIU.DINC HAUTKORD, CONNECTICUT OG115

PERMIT

Woodridge Lake Sewer District
Goshen, Connecticut 06757

Attention: Mr. Russell H. Jackson
Chairman

Re: DEP/WPC-055-002
Town of Goshen :
Bantam River Watershed

Gentlemen:

This PERMIT is issued in accordance.with Section 25-54i of the Connecticut
General Statutes, as amended. The Commissioner of Environmental Protection
(hereinafter "the Commissioner") has found that the system installed for the
treatment of the discharge will protect the waters of the state from pollution,

The Commissioner, acting under Section 25-541 hereby permits .the Woodridge
Lake Sewer District to discharge treated municipal sewage in accordance with
the following conditions:

1) The wastewater shall be collected, treated and discharged in accordance
with the plans and specifications approved by the Director of Water Compliance
and Hazardous Substances on January 13, 1972, September 28, 1972, land January
15, 1973.

2) The discharge described in this permit shall not exceed and shall
otherwise conform to the specific terms and general conditions specified
herein:

A) Discharge Serial No. C01
Groundwaters in the Watershed of Bantam River
Average Daily Flow - 40,000 gallons per day

Parameter

Biochemical Oxygen Demandg
Suspended Solids

Monthly Average
Quantity

3.03 kg/day
1.52 kg/day

Monthly Average Minimum Percentage
Concentration Removal Efficiency

20 mg/1
10 mg/1

90%
90S

1) The discharge shall be required to meet the more stringent
of the monthly average concentrations or minimum removal
efficiency requirements for each parameter.



Oct 01 10 08:21a Jim Mersfelder 860 491  3606 p.3

Woodridge Lake Sewer District
Page 2

2) The monthly average quantities and monthly average concentrations
specified above shall not be exceeded by a factor of 1.5 during
any week. i

3) The above concentrations shall apply to the filtered wastewater
prior to discharge to the groundwaters.

4) The pH of the discharge shall not be less than 6.5 nor greater
than 8,0 at any time. !

5) The discharge shall not contain more than 0.1 millifiters per
liter settleable solids. i

6) The total chlorine residual of the effluent shall not be less
than 0.5 rug/1 nor greater than 3.0 mg/1 at any time.

3) The discharge shall be monitored and the results reported to the Director
of Water Compliance and Hazardous Substances before the 10th of each month
according to the following schedule: • [

A) Influent j
i

Minimum Frequency ;
Parameter  . of Sampling Sample Type

Biochemical Oxygen Dema-ndg One per Month Composite
Suspended Solids One per Month Composite
Temperature Four per Month drab
pH Four per Month Grab
Settleable Solids Four per Month Grab
Total Phosphorus One per Month Composite
Organic Nitrogen as N One per Month Composite
Ammonia Nitrogen as N One per Month Composite
Mi trite-Nitrate as N One per Month Composite

a) Record the total flow during the period of composite sample
collection and the instantaneous flow at the time of each
aliquot sample collection, and the instantaneous flow at
the time of grab sample collection.

b) Any grab sample or composite sample required to be taken
less frequently than daily shall be taken during the period
of Monday through Friday, inclusive. Composite samples and
grab samples shall be taken between 6 a.m. and 6 p.m.

B} Discharge Serial No. 001 (Effluent)

Minimum Frequency
Parameter of Sampling

Biochemical Oxygen Demandg One per Month Composite
Suspended Solids One per Month Composite
Dissolved Oxygen Four per Month Grab



O o t_ 0 1  U.OB,*!.  J,.  H.r.f.ld.r  360431  3606

• . •  '  . I

Woodridge Lake Sewer District ;
Page 3 I

I
Minimum Frequency <

Parameter of Sampling Sample Type

Chlorine Residual Twice per Working Day £rab
Temperature Four per Month Grab
pH Four per Month Grab
Settleable Solids Four per Month Grab
Total Phosphate as P One per Month Composite
Organic Nitrogen as N One per Month Composite
Ammonia Nitrogen as N One per Month Composite
Nitrite-Nitrate as N One per Month Composite

a) Record and report on a daily basis the minimum, maximum and
total flow of the discharge. :

b) Record the total flow during the period of composite sample
collection and the instantaneous flow at the time of each
aliquot sample collection, and the instantaneous flow at
the time of grab sample collection. i

c) Any grab sample or composite sample required to be taken
less frequently than daily shall be taken during the period
of Monday through Friday inclusive. Composites and' grab
samples shall be taken between 6 a.m. and 6 p.m.

4) The following operational parameters shall be monitored and the results
reported to the Director of Water Compliance and Hazardous Substances before
the 10th of each month according to the following schedule: •

Minimum Frequency
Parameter Locatioji of Sampling i Sampl e _Type_

Dissolved Oxygen Each Aeration Unit Daily [ Grab
Suspended Solids Each Aeration Unit Daily • Grab
Sludge Volume Index Each Aeration Unit Daily Grab
Temperature Each Digestion Unit Weekly Grab
pH * Each Digestion Unit Weekly Grab
Total Solids Each Digestion Unit Weekly Grab
Percent Volatile Solids Each Digestion Unit Weekly Grab

a) Record the gallons of septage discharged to the treatment
facility for the month.

b) Record the pounds of dry solids discharged to and removed
from the solids handling system on a monthly basis.

c) Record the chlorine dosages in pounds and mg/1 on a daily
basis.

d) Record the number of sand filters in use and number of filters
backwashed on a daily basis.



Oct 01 10 08:22a Jim Mersfelder 860 491 3606 p.5

Woodridge Lake Sewer District
Page 4

Minimum Frequency
Parameter of Samp1 ing Sample Type

Depth to Groundwater Quarterly Instantaneous Measurement
pH Quarterly Grab
Total Phosphate as P Quarterly Grab
Organic Nitrogen as N Quarterly Grab
Ammonia Nitrogen as N Quarterly Grab
Nitrite-Nitrate as N Quarterly Grab

6) The treatment facilities shall not be bypassed at any time.

The Water Compliance Unit Sewerage Facilities Services Section, (Telephone
No. 566-2409 or 566-2373) shall be notified during normal working hours,
Monday through Friday 8:30 a.m. and 4:30 p.m. and in writing within 72
hours, of each occurrence of an emergency diversion or bypass of untreated
or partially treated sewage, or failure of any major component of the treatment
facilities which would reduce the quality of the effluent. The report shall
contain:

a) The cause of the diversion or bypass or treatment component failure.

b) The time the incident occurred and the anticipated time which it
is expected to continue or, if the condition has been corrected,
the duration.

c) The steps being taken to reduce and minimize the effect on the
receiving waters.

d) The steps that will be taken to prevent reoccurrence of the conditions
in the future.

7) The disposal of screenings, sludges and other solids or oils and other
liquid chemical wastes shall be at locations approved in accordance with the
provisions of Chapter 474a and/or Chapter 361a of the Connecticut General
Statutes or to waste haulers licensed under Chapter 474a of the Connecticut
General Statutes.

8) An alternate power source adequate to operate the treatment facility
and collection system,as approved by the Director of Water Compliance and
Hazardous Substances in the plans and specifications dated January 13, 1973,